
POWERWINCH SPORT FISHING 450 ANCHOR WINCH

REPLACEMENT PARTS LIST

ÜÛÌß×Ô ß

ß

ï

ì

î

î

ë

ê

è

ïì

ïí

è

éôè

éôè

éôè

ç

ïï

ïð

ïð

ïï

ïî

ïî
ïî

ïî

í

ÐÉîéëðï

www.tesstools.net

800 397 7553



SPORT FISHING 450 ANCHOR WINCH POWERWINCH

Item Description Description Notes 
1 R001430 Finger Kit
2 R001431 Gypsy Kit
3 P10341 Gypsy Shaft Kit
4 R001432 Stripper Kit
5 P10343 Bearing Kit
6 R001434 Motor Kit
7 R001435 Shock Absorber Kit
8 R001436 Spin Off Gear Kit 1 
9 R001437 Locking Gear Kit

10 R001438 Gear Kit
11 R001440 Motor Plate
12 R001439 Fastener Kit
13 R001441 Switch Kit
14 P1027600AJ Circuit Breaker, 25A

Notes: 1. Spin Off Gear Kit (item 8) includes shock absorber kit (item 7). 

The following rope and chain rodes are available from Powerwinch. 

Part Number Chain Rope Model Use 
P10293 1/4 in. x 10 ft. 1/2 in. x 150 ft. 36' 

P10294 1/4 in. x 15 ft. 1/2 in. x 200 ft. 36' 

P10295 1/4 in. x 15 ft. 1/2 in. x 300 ft. 36' 

P10296 1/4 in. x 20 ft. 1/2 in. x 300 ft. 36' 

www.tesstools.net

800 397 7553



6

For Replacement Parts, Call  1-800-397-7553

Figure 7 - Replacement Parts Illustration for Sport Fishing 450 Windlass

Operating Instructions and Replacement Parts List

1

2 3

4 5 6,

7 8,27
5

9

7
10

12

13

14

9

15
16

45

44

1

43

11

9

42
40

38,27
37

41
39

36
35

18

19

17,47

46

48

33

47
49

31

32

30

29
27,28 8

26,2725

2423

2221

20

34

5051

52

www.tesstools.net



7

For Replacement Parts, Call  1-800-397-7553
Please provide following information: Address parts correspondence to:
-Model number Powerwinch Customer Service
-Serial number (if any) 301 Lawton Ave.
-Part description and number as shown in parts list Monroe, OH 45050 U.S.A.

Sport Fishing 450 Windlass 

Ref. Replacement Part Numbers for
No.           Description Sport Fishing 450 Windlass Qty 

1 1/4-20 x 3/4” Socket head cap screw M 5
2 Cover P10202 1
3 Cover gasket T 1
4 1/4-20 x 1/2” Hex head cap screw U 1
5 1/4” Plain washer U 2

1/4” Plain washer G 1
6 Mid shaft gear assembly, 120 teeth P10800 1
7 1/4 x 3/4” Socket head shoulder screw M 2
8 1/4-20 x 1/2” Socket head cap screw S 2

1/4-20 x 1/2” Socket head cap screw G 1
9 Washer flat 5/8” x 15/16” x 1/32” U 2

Washer flat 5/8” x 15/16” x 1/32” G 1
10 Flanged bearing 5/8” x 3/4” x 3/8” L 1
11 Motor plate P10204 1
12 Flanged bearing 1/2” x 11/8” x 1/2” L 1
13 Gypsy shaft gear, 57 teeth P10801 1
14 Intermediate shaft U 1
15 Flanged bearing 3/4” x 111/16” x 3/4” L 1
16 Oil seal T 1
17 Spin-off gear, 12 teeth P10475 1
18 Compression spring U 1
19 Sleeve bearing L 1
20 Housing P10201 1
21 Finger P10151 1
22 Gypsy shaft G 1
23 Inner gypsy P10157MA 1
24 Stripper P10152 1
25 Outer gypsy P10158MA 1
26 3/8-16 x .75 Socket flat head screw G 1
27 Loctite® (Not shown) Not Available --
28 3/8” x 3/4” Socket head shoulder screw N 1
29 3/8” Plain washer (narrow) N 1
30 Finger torsion spring N 1
31 Rode glide P10262 1
32 Rode glide o-ring T 1
33 Grommet T 1
34 Protect-O-Deck gasket T 1
35 3/8” x 11/4” Socket head shoulder screw M 1
36 3/8” x 13/16” x 1/32 Thrust washer M 1
37 Motor 12V DC Bi-Directional P10802 1
38 Motor gear, 12 teeth P10473 1
39 Locking gear assembly, 12 teeth P10474 1
40 Motor spacer P10251 1
41 3/8” x 13/16” x 3/16” Flat washer P71815 1
42 5/8” Retainer ring U 2
43 Hex nut 10-32 P79701 2
44 5/16” Lock washer M 1
45 5/16” Hex nut M 1
46 Stud 5/16”-18 x 31/2” H 3
47 5/16” Flat washer H 3
48 5/16” Lock washer H 3
49 5/16”-18 Hex nut H 3          
50 Circuit Breaker P10276 1
51 Control Switch P7817400AJ 1
52 Switch Panel P10799 1

REPLACEMENT PART KITS
M Fastener hardware P10340
T Gasket/seals P10346
U Intermediate shaft P10342
G Gypsy shaft P10341

N Finger P10347
S Stripper P10348
L Bearing P10343
H Mounting hardware P10349

Replacement Parts List


	p77727
	SP450 complete parts

